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Tenaris

Tubos de Acero de México, 5.4,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1120 fax

05021900 1/5
Date/Dia: - 12/09/2005

Customer / Clente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order | Cliante Orden - kem N* Customer's Reference | Referencia del cliente Manufacturer s Works Order N° | Confirmacion de Venta

080851/04

Manufacture Process! Procesc de fabicacion Product Type / Tipo de producto. Surface | Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

|5tandard or Specification /| Normas o especificaciones
API S5L/ASTM A106/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grace / Grado de acero,

B/X42 PSL1

Ends | Exremos NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity | Cantidad 32 Pcs/pz

Mominal Weight / Peso Nominal
42.67 KG/M
28.57 LB/FT

TENSILE TEST

/ ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y.S. U.T.S. ¥.5
Condicion de la probeta Dimensiones de la probeata temp Unit / Unidad Unit / Unidad | Elongation
Heat N* Sample N°* | Ls TT | Type Size Area Temp. [|KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo Ori Tamario Seccion de Bul 0.5%
mm mm2 jensayo Required/Requendo Required { Requerido Required % in 2 inches
[TMin TMin: ptin % = APY
[TMax: | ThMax
LMin: 29%.50 LMin: 42.18 Max Obt
C L Max: LM o
23144 18011 |C/B| ST |Rec | L | 25.80 x 11.10 |286.38 TA 32.67 49.84 0.66 38
23144 |18012 |C/B| ST |Rec | L | 25.90 x 11.50 }297.85 TA 31.30 50.04 0.63 39
23145 ]18013 |C/B| ST |Rec | L | 25.30 x 11.30 |285.89 TA 30.17 49.77 0.61 40
23145 118014 |C/B| ST |Rec | L | 25.50 % 11.00 |280.50 TA 32.16 50.13 0.64 39
23146 |18009 |C/B| ST |Rec | L | 25.90 x 11.40 |295.26 TA 32.05 49.35 0.65 38
23146 ]18010 |C/B| ST |Rec | L | 25.80 x 11.20 |288.96 TA 30.97 49.29 0.63 39

Ls: Location of the sample | Localizacion de la muestra

N: Normalized | Normalizado
Rec: Strip specimen | Rectangular

C/B: Body | Cuerpo
Tra: Specimen with heal treatment at Laboratory | Probeta tratada en laboratorio

A: Annealed | Recocido
Cil: Round bar specimen | Cilindrica

.

RIU: Upset | Recalgue

NR: Normalized and Tempered | Normalizado y Revenido

SR: Stress Relief | Relevado de Esfuerzo
Ori: Orientation | Orentacion

TT: Heat Treatment | Tratamiento Térmico
TR: Q hed and Tempered | Templado y R
§T: As Rolled | Sin Tratamiento

L:L i f L ]

Ests carificads no =8, nil pusds s

sdo, como unn declarmcion de organ

T: Transverse | Transversal TA: Room Temp 1T Ambi EUL: Extension Under Load Method UTS: L tensile gth | R

Max: Maximum | Maximo Obt: Obtained | Obtenido Y.S5:: Yield strength | Fluencia LiMin: L 1 Minimo Longitudi

LMax: Longitudinal Maxi | Maximo Longitudinal TMin: Transverse Minimum | Minimo Transversal TMax: T Maxi | Maximo Transversal Min: Mini 1
This in 1o cadify thet the products sescrbed hom o were manifactured, sampied, tested, andior inspected in accordarice with the specfication 1fs 1 and maets the mequimmants in ol mspect tssued by & computerized systsm and i |s dalid with glectransc sigraturs - On the original cartificate the trace-mark green coloured
Tenaris' = stamped. |In case the vigenal cartificate would relsase s copy of it he must sitest its conformily to the onginal ane, taking upon hemestt the msponsability for any unlewful o not allowed use  Any aftaration andior feis o theer lovww
This ceitificate is not o declar 0 may it bo used as & declamston of ongin
Esta documanto carifica que squl fuaron ur sistema ¥ &8 vhlido can lirme electronics En el cenificade ongine! sl logotipo
Tenaris |verde) a5t impress oo | n cant de que ol poseador dol cartificaco entregue una um ilegal o indebide  Cualguier skamcisn yo faisficacibn sem supets & 1 lay
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:
05021900 215
Date/Dia:  12/09/2005

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

[Customer | Cliente

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer s Order [ Cliente Orden - ltem N*

Customer's Referance | Referencia del clieme

Manufacturar's Waorks Order N” | Confirmacion de Venta

080851/04
Manutacture Process/ Proceso de fabicacon Product Type / Tipo de producto Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity | Cantidad 32 Pcs/pz

Nominal Weight / Peso Nominal

42.67 KG/M

28.57 LB/FT

HARDNESS TEST

/ ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat! Colada Required /Requendo HRC Hest! Colaga: Required /Requendo  HRC Heat! Colada: Required (Requenido HRC Heat/ Colada: Required /Requeridc  HRC
23144 Min, Max. 22.00 23144 Min Max. 22.00 23145 Min Max. 22.00 23145 Min Max. 22.00
fsampie [ Muestra__18011 JEnd 1 Ext [sample / Muesiia 18012 [End / Ext: Sample | Muestra 18013 1End / Ext Sample | Muestra 18014 JEnd 7 Ext:
CQudrant Aver Quadram Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante L 2 3 Prom | Var
1 OD/DE J78.4 [78.6[78.2 [78.4 1 ODDE 78.6|77.5]78.7]78.3 1 ODDE J76.7]76.7 m.u 76.9 1 OD/DE _J78.5[78.2(77.6]78.1
Unit / Unidad MWIC §77.8 |79.1178.9 |7B.6 Unit / Unidad MW/C 78.9177.5|77.8]78.1 Unit / Umidad Mw/iC J§77.8177.1177.477.4 Uit { Urnidad Mw/C |78.2|78.0]|78.5]78.2
HRL |D/DI 79.0 [78.1]|78.0 [78.4]0.2 HRb 1D/ D1 77.8|768.3|78.2178.1]0.2 HRb [0j0]] 77.8177.9177.59]77.9 11.0 HRbD VDL 79.0178.777.2]78.3]0.2
Pipe w° / Tubo W°: |lue: c/n frr: sT Pipe N° / Tubo N°: Jus: c/s frrs st Pipe N° / Tubo N°: |ue: c/g Jrrs s Pipe N° / Tubo N°: Jue: c/a  Jers ST
Heat/ Colada: Required /Requerids HRC Heat/ Colada: Required /Requerdo  HRC
23146 Min. Max.22.00 23146 Min Max. 22.00
ample / Muestra 18009 |End | Ext: [Sampie / Muestra 18010 JEnd / Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 2 Prom | Var Cuadrante 1 2 3 Prom | Var
1 -ﬁ.vgm 78.8 |77.5]78.6 |78.3 1 ODME 78.3177.2]78.6]78.0
Unit / Unidad MW/C §78.3 |78.0|78.1 |78.1 Unit / Unidad MW/C 77.6|78.5|78.0|78.0
HRb _U_...m__ 78.1 |78.2]77.7 |78.0}0.3 HRD IDVDH 79.1178.8]77.5]78.5]0.5
Pipe N® / Tubo N°: |ue: c/n Jrr: s ripe N® / Tubo W®: |us: © Jrr: st
Min: Minimum | Minimo IDIDI: I Dia Ls: 1 of the e I L on de la Tra: Specimen with heat atl y | Probeta en laboratori
Max: Maximum | Maximo Aver.: Average " CiB: Body | Cuerpo NR: and T i | Nor oy id A: Anngaled | Recocido
ODIDE: Outside Di I Dia o Prom.: Promedio R/U: Upset | Recalque TR: @ and Tempered | T y R SR: Stress Refief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation [ Variacién TT: Heat Treatment | Tratamiento Témmico N: Normalized | Normalizado  ST: As Rolled | Sin Tratamiento  Q/T: Quenched | Tem
This is 0 cartdy that the products describad hare in wers manufectued, sampled, lestad, andlor insp i with the specification refarenced snd mests the mquisments in sll respects. This cartificals is ssued by 8 compulerced sysiam and it is valid with elecironic signature. On the onginal earificats the ade-mark green coloured
“Terars' Is stamped. In cass the owne wiginal carificate would relasse 2 copy of it, he mus=t attest its conformity to the ariginel one, taking upon himeeifi the espansability for sny urlsedul o oot allowsd use  Any slarstan ardior falsifizetion wili be subjecisd o the law
This conificats & not @ declaation of ongin nor may i be used es & declambion of ongin
Esto documailo cerilica gua ko on dascrios aqul fusrmn manufscturados, probados yio inspeccionados de scwerdo con la espacificacion de meifarencia y satisface los cormeapondiantes requari os  Este cerificedo se amite madianta un sistema computaizado y & vilido con firma electrdnica En el cenificado cngingl & logotipo
Tanaris (vorde) estd mmprmoo an “n caso de que ol possedor del e fficado sniregue una fotocopia del mismo, debaerd gaartizar la conformidad con sl onginal, y se hace meponsable por cualjuisr uso legal 0 Adabedo  Cuslouer allarscidn wo lalsificacidn sem sujsls & is ley.
Exls certificadn no e5, ni pusde sor usada, como una declamaoin da angen INCA 77T 04 O




Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

Tonaris’ is siampod. |0 casa the

This canificals is not & declsmtor

Eate documento cetifica que s descsites aqul fusron manufacturados

Tanaris (verda) asis impeso na  En caso de que el possedor dal cortific

Este cenificado no es, ni puede ser usada, como uns declamcian de origen

1 nor may it be used s & declamtion of origin

onginei cartificate would relsass a copy of it he must attes! = corformily lo the onginal ans, Wking u

meelfl the responsability for sny wlawful or not allowsa

ndos de acuerdo con ls especilicacian o

rancid y satisface los comespondiandes requarimenios  Este certificads se emis un sigtema

vardior {alsification witl be subpcted io the law

dal minme, deberd gamntizar la confarmmided con el onginel, y ss hace responsable por o o legal o ndabds

suakouiet shermcitn yio nlsficaciin sem supsts o ks |

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGimero Page / Pagina: (52) 229 8891120 fax
05021900 3/5
Date/Dia:  12/09/2005
Customer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Chiente Orden - ftem N* Customer's Reference | Referencia del cliente Manufacturer s Works Order N* | Confirmacion de Venta
080851/04
IManufacture Process! Proceso de fabicacion Praduct Type [ Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steel Grade | Grado de acero. Ends / Extremos NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones Length | Longitud Cluantity | Cantidad. 32 mnm\ﬁN Nominal Weight | Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Flattening Test
Cogoa ' | Muestioh' |
23144 18011
23144 18012 GOOD/BUENO
23145 18013 GOOD/BUENO
23145 18014 GOOD/BUENO
23146 |J18008 GOOD/BUENO
23146 |18010 GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition | Comy cion %
C Mn Si Cr Mo s P Ni v Cu Al Sn As Nb i N 51 s2
X 100 X 1000 X 10000 X 100
H Max
Min
P Max] 25 120 40 15 30 30 | 400 | B0 | 400 40 15 100
Min} 29 | 10
P 18 68 31 6 4.2] 2.4 9 60 0 143 21 8 5 o o 27 o 7 0 30.5
P 18 68 kL] 6 4.2 2.7 9 &0 0 142 az 8 5 0 o 29 o 77 1] 30.4
P i8 68 £} S 6 4 4.6 S &0 0 149 21 8 5 0 o a8 0 B3 ] 30.9
Thiss is 10 canily that The products cescribed here n were manufactured, sampied, lested, andior inspected in with the i refarenced and meats the mquiremants in all respects This cerfficata s l=sued by # computerued sysem and it is walid with slscironic signature

It ewigingl carilicats the trade-mark grean colounsd

v &5 wilido con firna slectrenica  En el cartificedo onginal ol logotipe

DICA 777 04 0
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- Tubos de Acero de México, 5.4

_ m:m q-m Km 433.7 Carr. México-Veracri
Via Xalapa

(91697) Veracruz, Ver. Mexico

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page | Pégina: 90 X200 ien o

05021900 4/5
pate/Dia:  12/09/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order | Cliente Orden - iem N* Customer’'s Reference | Referencia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
080851/04
Manufacture Process/ Procese de fabicacion Product Type | Tipo de producto Surface / Superficia.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Mormas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAIL BEVEL
API S5L/ASTM Al06/ASME SAl106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Longitud. Quartity /| Cantdad 32 Pcs \UN MNominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 EG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % | Compaosicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb 51 52
X 100 X 1000 X 10000 X 100
[FReat _.x Max
Colada Min
Sample N° IP Max] 25 | 120 40 15 30 30 | 400 | B8O | 400 40 15 100
Muestra N° Min 29 | 10
18014 P 18 67 31 6 3.9)1 4.8 L) 60 1] 149 20 B 3 [/} L] 28 0 83 0 30.8
23146
18009 P 17 66 28 6 3.313.3 | 11 50 o 144 20 9 5 0 o 32 0 79 0 28.7
18010 P 18 66 28 [ 3.4) 3.2 11 50 0 144 20 B 5 0 0 31 0 79 0 8.8
— H: Heat | Colada P: Product | Producto _
S51:SUMA Nb+V+Ti S52:SUMA Mo+CreNi+Cu+V
de HYDROSTATIC TEST / PRUEBA HIDRAULICA k
Pressure / Presion Time/ Tiempo Results / Resultago
Unit/ Unidad. Value! Vaior Second/ Segundos
PSI 3000 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricaciénm de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

This is to canify thel the products described herms in wers manufaciured, sampled, tested, andfor i ted in wifh the i I and mests the requimments in 8l mepscte. This cenficate @ iesued by 8 computanzed system and § 18 valid with slectromnc sgnaturs. On the engnal cofflcate the trede-mark grean cokounmd
Tenaris' s stamped  In cass the owns.

= original cartificats would relsase 5 copy of it he must attest its sonfarmity 1o the onginel onn,_ taking upon himssift the respanasbility Tor atvy unlewtul or not sllowed usa. Ary alterstion and/or taleification will be subjected to the law

This certificate is not a decler. wr may & be used as s declaration of ongin

Este documento codifica que los

aqul fueron robados yo nspecclonades de acuerdo con b sspecificacion de referenca y salisface los comespondientss mquarmenios  Este o diants un sistoma

o cun firms alactronics En el ceftificans anginsl sl logotpa

Tanaris (varde} osts impees on la vop  En case de gue ol posoador del oo ficado «

regue una lotocopia del mismo, deberd gamntizar ia conformidad con el anginel, y sa hace responsable por cualguser uso llegal o 1 i Cuakqumr aferaciin yio falsificacon serm suy

Este corificado no es, ni puode ser Lsado, coma une declamoitn de orfgen

DICATTT 040




Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

(52) 229 989 1100 tel
(52) 229 989 1120 fax

05021900

Page / Pagina

5/5

Date/Dia: .d M.\O@\NOOG

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order / Ciiente Orden - ltem N* Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N* [ Confirmacion de Venta

168.30 X 11.00 MM
6 5/8 X 0.432 INCH

080851/04
—.?_a::__mﬂci Process! Proceso de fabicacian Product Type / Tipa de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
|Dimensions | Dimensiones

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad. 32 Pcse/pz

Nominal Weight / Peso Nominal
42.67 KG/M
28.57 LB/FT

SUPPLEMENTARY INFORMATION /

Eléctrico-Horno de Afinacién-MAguina de Colada Continua.

INFORMACION SUPLEMENTARIZ

Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo.
Inspection method / Método de inspeccidn

Satisfactory / Satisfactorio

* - EMI - FLVI - MPI -
MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 557052
QUALITY CERTIFICATSON DEPT
Quality System Certified
N* 110950
This is o cartify thet the products described hers in wers mandlsctunsd, samplsd, fesisd, andior in with the spocication mis mrced ana meets the regui Ineifespects This cerificate i ssued by a computerizad systam and f ks valid with electronic signature On the engirl cartificats the tmde-mark gren calowsd
Tenaris' is stamped. |0 case the ownar of the original catificate would release a copy of 1L he must attest s conformily  the orginal ane, taking upan fimsst the responasbility for any unlawlul or not sllowee use Ary shierstion andior fnlaification will be subjected 1o the law
This ceriificale 1= not & deciar v of origin nor may it be ssed a3 B declaration of ongin
Esla documents canifica que oductos descritos sgul fusron , probados yo de acuerdo con la Micacion de y satisface los pondi mequerimientos.  Exte certificads se amite i sisbema y es valido con lims electronica.  En el cantificado ariginal &1 logotips
Tenans {varda) estd impreso en ls hop En caso de que ol p del carificado antregue una | jpls el misme, deberd garantizar b conformidad con ol afginal, y se hace responsabie por cualguisr usc iegsl o ndebds  Cuskquie: allamcidn yio lnisiflcackdn sar supta a la lay

Esie cerificado no e, ni pusde sar usads, come wna declaracién da ofgen

— DICA 77T 04 0




